FCC ID:YVZ-SIWEAP851A

APPLICATION FOR CERTIFICATION
On Behalf of

E-core Audio Limited

WIRELESS DOCKING SPEAKER SYSTEM

Model Number: EAP-850, EAP-851, EAP-851A

Prepared for : E-core Audio Limited

3™ Building, Weidonglong Industry, Heping East Road,
Longhua, Shenzhen, China

Prepared By : EST Technology Co., Ltd.
San Tun Management Zone, Houjie Town, DongGuan
City, GuangDong, China.

Tel: 86-769-83081888
Fax: 86-769-83081878

Report Number : ESTE-R1108004
Date of Test : Aug.1-22, 2011
Date of Report : Aug.22, 2011

EST Technology Co.,Ltd Report No. ESTE-R1108004 1-1



FCC ID:YVZ-SIWEAP851A

TABLE OF CONTENTS
Description
Page
FCC Test Report for Declaration of Conformity
1. SUMMARY OF STANDARDS AND RESULTS ...t aaaeeeees 1-1
1.1. Description of Standards and RESUILS ..........ccccveiieiii i 1-1
2. GENERAL INFORMATION ..ottt ettt e e e e e et et e e s s e e e aeeeaes e s eeeaeeeeenns 2-1
2.1.  Description 0f DEVICE (EUT) ...iciiiiie ittt ettt e e ee e te e nreennaesnnenneas 2-1
2.2.  Tested Supporting SYStem DEtailS ..........ceiiveieiiiiieciie e 2-2
2.3.  Block Diagram Of TSt SELUD .....ccveieiiieieie et ae e e e sre e s teesneesneeenaenneas 2-2
3. CONDUCTED EMISSION T EST ..ottt e et e e s e e e e e e e e e s e eeeeeeeeens 3-1
0t 11 =T [V o] 1T ] SR 3-1
3.2.  Block Diagram Of TESE SEUUD ......cuviiieiieiee e see s e et e e e re e sre e sreesneesneeeaenneen 3-1
3.3.  Power Line Conducted EmiSSION TEST LIMILS.....cuvveiiieiiiiieiiie it seerire et e e e e s s seraree e s e e s s s senrrreeeeees 3-1
3.4.  Operating Condition OF EUT ......cooiiiiiii ettt et e e nnnes 3-1
TR T =1 A = (0Tt To (U (O 3-1
3.6, Conducted EMISSION TESE RESUILS .....ccvvveeiieie ettt ettt e e e s s s e et e e s e s s b r e et eeesesssrrreeeeees 3-2
4, RADIATED EMISSION T EST .ottt e et e e e e e e e e e e e ee e e e e eeaeeeennnnnnas 4-1
N 11 =T [V o] 1T | U 4-1
4.2.  Block Diagram Of TESE SEEUD ......cuviieeiieieciie et e et eenae e e re e sre e sreesneeaneeaeennes 4-1
L T = & (o [P (Lol Tt (o] T I L TR 4-2
4.4,  Operating Condition OF EUT ......cooiiiiiiiii ettt e e e ae e 4-2
T =1 A = (0Tt To (U] (TR 4-3
4.6. Radiated EMISSION TESE RESUITS ....cciiiicireeiieie ettt et e s e e e e e e e s s s s r e e e eessess b raeteeesssasssrereeeeees 4-3
5. CARRIER FREQUENCY SEPARATION TEST ..ooiiiieee et 5-1
TS0 =TSt o U o] 1= ) SR 5-1
LIV =T ) 0] 4 1T o TR 5-1
TR RN =Y = LT U LR TTRRRR 5-1
6. A0 o | SR S FoT o YT | TR =) TR 6-1
TS0 A I~ TSt o U o] 1= ) SR 6-1
0 =T ) 0] 4 0= o TR 6-1
TR N =Y = LT U L TR 6-1
7. NUMBER OF HOPPING FREQUENCY TEST ...t 7-1
50 T I~ 1 o 1 o] 1= ) SR 7-1
A =T ) (0] 4 1T o TR 7-1
AR TR =Ty = LT U L TR 7-1
8. [ AYAY/ = I R I 1\ | I s T TTTTTTR 8-1
S TR0 I TSt o U o] 1= ) SR 8-1
o =Tl o) 0] 4 1= o TR 8-1
o R RN =Y = LTy U L TR 8-1
9. MAXIMUMPEAK OQUTPUT POWER TEST ...t en s 9-1
TS0 =TSt o U o] =T ) SR 9-1
O =Tl o) 0] 4 1= o TR 9-1
SR N oY = LT U L TR 9-2
10. BAND EDGE COMPLIANCE TEST ..ottt e e e e e e e e e eee s 10-1
00 =T A =0 U] o =T o OSSR 10-1
O T 1=y 10 (0] 0P o TR 10-1
TR TR I A = (T U £ 10-1
EST Technology Co.,Ltd Report No. ESTE-R1108004 1-2



11.

12.

FCC ID:YVZ-SIWEAP851A

[ o (O T IO €T = A = T 11-1
11.1. Photos of Power Line Conducted EMISSION TESE.......icvuiiiiiiriieeiiiiie s srieeeseree e s sstreeesseraeeesserneees e 11-1
11.2. Photos of Radiated EMISSION TESt......cveiiiiiiiieeiiteiee s sttt e s st ree e s st eeessebaeeessbeeeessrseeessreeeesseraeeesies 11-2
[ o (O N O S O S I o | = == O 1N [T 12-1
EST Technology Co., Ltd Report No. ESTE-R1108004 1-3



FCC ID:YVZ-SIWEAP8514

TEST REPORT CERTIFICATION

E-core Audio Limited

Applicant: 3" Building, Weidonglong Industry, Heping East Road, Longhua,
Address: .
| Shenzhen, China

Manufacturer: E-core Audio Limited

Address: 3" Building, Weidonglong Industry, Heping East Road, Longhua,
Shenzhen, China

E.U.T: WIRELESS DOCKING SPEAKER SYSTEM
EAP-850, EAP-851, EAP-851A

Model Number: Note; The “EUT” are different is model number and appearance;

Power Supply: Come From Adapter Input AC 120V/60Hz

Test Voltage: Come From Adapter Input AC 120V/60Hz

Trade Name: = - Serial No.:  --—--

Date of Receipt: June.13.2011 Date of Test: Aug.1~222011

Test Specification: FCC Rules and Regulations Part 15 Subpart C 2007

The device described above is tested by EST Technology Co., Ltd. to
: determine the maximum emission levels emanating from the device.
Test Result: The maximum emission levels are compared to the FCC Part 15 Subpart
C limits both radiated and conducted emissions.
The test results are contained in this test report and EST Technology Co.,
Ltd. is assumed full responsibility for the accuracy and completeness of
these tests. Also, this report shows that the Equipment Under Test
(EUT) is to be technically compliant with the FCC requirements.

Date:Aug.22.2011

Prepared by: Tested by:
sl |
Ada / Assistant Tony.Tang/ Engineer
Other Aspects:
None.

Abbreviations: OK/P=passed  faillF=failed  n.a/N=not applicable E.U.T=equipment under tested

This test report is based on a singfé evaluation of one sarhple of above mentioned produéts ,711,‘ is h;)trpermit;ed to be
duplicated in extracts without written approval of EST Technology Co., Ltd.

EST Technology Co.,Ltd Report No.ESTE-R1108004 1-4



FCC ID:YVZ-SIWEAP851A

1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results
The EUT have been tested according to the applicable standards as referenced below.

EMISSION

Description of Test Item Standard Results
Conducted Emission Test Zilzlnggli 2362307 PASS
Radiated Emission Test Zilzlnggli 2362309 PASS
Carrier Frequency Separation Test FCC Part 15: 15.247 PASS
20dB Bandwidth Test FCC Part 15: 15.247 PASS
Number Of Hopping Frequency Test | FCC Part 15: 15.247 PASS
Dwell Time Test FCC Part 15: 15.247 PASS
Maximum Peak Out Power Test FCC Part 15: 15.247 PASS
Band Edge Compliance Test FCC Part 15: 247 PASS

EST Technology Co., Ltd

Report No. ESTE-R1108004
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FCC ID:YVZ-SIWEAP851A

2. GENERAL INFORMATION

2.1.Description of Device (EUT)

EUT WIRELESS DOCKING SPEAKER SYSTEM
Model Number : EAP-850

Operation frequency 2403-2478 MHz

Antenna and Gain : Integrated PCB loop antenna, 2 dBi Gain.
Modulation FHSS

Test Voltage : Come From Adapter Input AC 120V/60Hz
Applicant : E-core Audio Limited

3" Building, Weidonglong Industry, Heping East Road,
Longhua, Shenzhen, China

Manufacturer : E-core Audio Limited
3" Building, Weidonglong Industry, Heping East Road,
Longhua, Shenzhen, China

Sample Type : Prototype production

EST Technology Co., Ltd Report No. ESTE-R1108004



FCC ID:YVZ-SIWEAP851A

2.2.Tested Supporting System Details

2.2.1. iPod

iPod classic X

M/N . Al238

SIN . 8K044D2z9zU

2.2.2. Adapter

Adapter :

M/N : GP303U-075-240

Input : AC 100-240V~50/60Hz 0.8A
Output ;. DC7.5V/24A

2.2.3. Adapter

Adapter :

M/N :  PSEC075240U W

Input : AC 100-240V~50/60Hz 0.5A
Output . DC7.5V/24A

2.3. Block Diagram of Test Setup

speaker|  lipod speaker

AC Mains | Adapter Docking

USB Transmitter

(EUT: WIRELESS DOCKING SPEAKER SYSTEM)

EST Technology Co., Ltd Report No. ESTE-R1108004



3. CONDUCTED EMISSION TEST

3.1.Test Equipments

FCC ID:YVZ-SIWEAP851A

Equipment Manufacturer Model No. |[Serial No. [Last Cal. |Next Cal.
EMI Test Receiver Rohde & Schwarz |ESHS30 832354 Mar,19,11 |1 Year
Artificial Mains Network [Rohde & Schwarz [ENV216 101260 Mar,19,11 |1 Year
Pulse Limiter Rohde & Schwarz |ESH3-Z2 [101100 Sep,20,10 |1 Year
3.2.Block Diagram of Test Setup
Peripheral
PC System EUT [ | P .
80cm
>80cm
| > | 502 Impedance 8ocm
Receiver LISN LISN ﬁ‘

3.3.Power Line Conducted Emission Test Limits

Maximum RF Line Voltage

Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

3.4.0perating Condition of EUT

3.4.1.Setup the EUT and simulator as shown as Section 2.3.
3.4.2.Let EUT work in TX mode

3.5.Test Procedure

The EUT is connected to the power mains through a line impedance stabilization
network (L.I.S.N.#2). This provides a 50 ohm coupling impedance for the EUT.
Please refer the block diagram of the test setup and photographs. The other peripheral
devices power cord connected to the power mains through a line impedance
stabilization network (L.1.S.N.#3). Power on the PC and let it work normally, we use a
keyboard test soft ware, let EUT working in test mode, then test it. Both sides of AC
line are checked to find out the maximum conducted emission. In order to find the
maximum emission levels, the relative positions of equipment and all of the interface
cables shall be changed according to ANSI C63.4: 2003 on Conducted Emission Test.

EST Technology Co.,Ltd Report No. ESTE-R1108004 3-1



3.6.Conducted Emission Test Results

EST Technology

FCC ID:YVZ-SIWEAP851A

San Tun Managewent Zone, Houjie
District, Dongguan, Guangdong, China
Tel:+86-769-53051558
Fax:+86-769-530515875

Data: 177 File: D-test data'E'E-core.EMI {184)
0 Level (dBuV) Date: 2011-08-17 Time: 20:33:51
FCC PART 15B OGP
Hxﬁﬁh‘ﬂnh FCC PART 15B AV
E
40
I
[
0.15 2 3 1 2 5 10 20 30
Frequency {MHz)
3ite no. 44 3hielded Room Data no. 177
Limit FCC PART 15E QF LINE Phase LINE
Env. / Ins. Temp:24.3'C Humi:55% Press:101.50kPa
Engineer Tony
EUT wireless docking speaker system
FPower Come from adapter input AC 120V/60H=z
M/N EAP-350
Test Hode TX
Adapter :PRECOVSZ2401T W
LISN Cahle Ewmiz=ion
Freq. Factor Loss EReading Lewvel Limits Margin ERemark
[MH=z) [ dB /) [dE) [dEUWV) (dBuwv/m) [dBuv/m) [dE)
1 0.15 Q.61 9.81 34.61 54.03 66,00 11.397 QF
2 0.15 9.61 9.81 25.:22 44,64 S56.00 11.306 byerage
3 0.17 9.61 9.81 34.82 54.24 64,56 10.62 QF
4 o.17 9.61 9.81 22.15 41.57 54.86 13.29 byerage
5 0.z5 Q.61 9.82 Z20.88 40.31 51.78 11.47 Lyerage
& 0.25 9.61 9.82 31.:zZ0 50.63 61.78 11.15 QP
7 0.658 Q.59 9.81 23.66 43.06 56.00 12.94 QF
=1 0.68 Q.59 9.81 16.61 36.01 46,00 Q.99 bverage
= 2.38 Q.62 9.85 17.01 36.46 56.00 19.54 QF
10 2.38 Q.62 9.83 11.00 30.45 46,00 15.55 bverage
11 14.29 9.67 9.90 14.14 33.71 60,00 26.29 QF
12 14,29 Q.67 9.90 10.07 29.64 50.00 20.36 Lyerage

EST Technology Co., Ltd

Report No. ESTE-R1108004
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FCC ID:YVZ-SIWEAP851A

e rem San Tun Managewent Zone, Houjie
ES l I '[ffCh 11 (JI'CJ tﬂ District, Dohgguahn, Cuangdong, China
Tel:+36-769-833081888
Fax:+36-769-833081878

Data: 179 File: D:test data'E'E-core.EMI {184)
0 Level (dBuv) Date: 2011-08-17 Time: 20:35:21
FCC PART 15E OF
| |
AT FCC PART 15B AV
40 3
110 1
0.15 2 5 1 2 5 10 20 30
Frequency (MHz)
Fice no. ! 544 Shielded Room DIata no. : 179
Limit : FCC PART 15E QP LINE Phase : NEUTELL
Env. / Ins. : Temp:24.3'C Humi:58% Press:101.50kPa
Engineer : Tony
EUT : wireless docking speaker system
FPower : Come from adapter input AC 120V/60H=z
MM : EAP-B50
Tezt HMode r TX

Adapter:F3IECOV52400T W

LISN Cable Emission

Fredq. Factor Loss Reading Lewvel Limits Margin ERemark

(MH=z) (dE/m) 1dE) [dBuV) (dBuwv/m) (dBuwv/m) [dBE)
1 0.18 9,48 9.81 35.83 55.12 65.69 10.57 QF
2 0.18 9.45 9.81 Z5.58 44, 57 E5.69 10.82 hverage
3 0.z20 9.59 9.80 31.55 50.94 63.76 1= .82 Qop
4 0.20 9,59 9.80 21.71 41.10 53.76 12 .66 byerage
] 0.25 9. 60 9.82 29.11 45.53 61.73 13.20 QF
6 0.25 9. 60 9.82 Z1.18 40. 60 51.73 11.13 hverage
7 0.62 9,62 9.81 Z0.97 40,40 S56.00 15.60 QF
g 0.62 9,62 9.81 14.17 33.60 45.00 1z .40 hyerage
9 Z2.38 9,63 9.83 17.95 37.41 E&.00 15.59 QF
10 2.38 9.63 9.83 15.24 34.70 45.00 11.30 hverage
11 15.89 9.74 9.94 11.92 31.60 50.00 15.40 byerage
1z 15.89 9.74 9.94 16.93 36.61 &0.00 23.39 QF

EST Technology Co., Ltd Report No. ESTE-R1108004



FCC ID:YVZ-SIWEAP851A

e hem Fan Tun Management Zone,Houjie
E:S l l ﬁcllllﬂlilgﬂ' District, Dongguahn, Guangdong, China
Tel:+56-7659-53051353
Fax:+56-769-83051373

Data: 181 File: D:'test data'E'E-core.EMI {184)
0 Level (dBuv) Date: 2011-08-17 Time: 20:38:16
FCC PART 15B QP
k FCC PART 115B AV
40 i i
g 11 1
0.15 2 5 1 2 5 10 20 30
Frequency (MHz)
3ite no. : 844 Shielded Foom Data no. r 151
Limit : FCC PART 15 QF LINE FPhase : NEUTEAL
Enwv. / In=. : Temp:24.3'C Humi:558% Press:101.50kPa
Engineer : Tony
EUT : wireless docking speaker systemn
Fower : Come from adapter input AC 120V/60H=
M/ 1 EAP-550
Test HMode : TX

bdapter:GP30307-075-240

LI3N Cable Emis=sion

Fregq. Factor Loss EReading Lewvel Limits Margin Rewark

[MHz) {dE/m) [dE) [dEuW) {dBuv/m) (dBuv/m) [dE)
1 o.15 S.46 9.81 33.94 53.21 66.00 12.79 QF
2 o.15 9.46 9.81 Z23.33 4z .60 S5&.00 13.40 Lverage
3 o.18 9.54 9.80 19.86 39.20 54.68 15.48 bverage
4 0.18 9.54 9.80 30.54 49,58 64,65 14.50 QF
5 0.31 9.60 9.83 10.27 Z9.70 49,54 Z0.14 bverage
& 0.31 9. 60 9.83 19.68 39.11 59.54 Z20.73 QF
7 Z.12 9.62 9.54 9.14 Z8.60 46.00 17.40 Lverage
g 2.12 9.62 9.84 14.84 34.30 56.00 Z1.70 Qp
9 2.38 9.63 9.83 14.:22 33.68 S&.00 Z2.32 QF
10 2.38 9.63 9.83 10.14 29.60 45.00 16.40 bverage
11 T.94 9.67 9.85 17.78 37.30 &60.00 ZZ.70 QF
12 7.94 9.67 9.85 10.78 30.30 50.00 19.70 Lverage

EST Technology Co., Ltd Report No. ESTE-R1108004



FCC ID:YVZ-SIWEAP851A

e ra San Tun Managewent Zone,Houjie
E:S [ I ﬁC}lllﬂlflgﬂ' District, Dongguan, Guangdong, China
Tel:+56-769-530515855
Fax:4+56-759-53051875

Data: 183 File: D:test data'E'E-core.EMI (184)
0 Level {dBuVv) Date: 2011-08-17 Time: 20:41:40
FCC PART 15B QP
FCC PART 15B AV
40|
1
1=
0.15 2 5 1 2 5 10 20 30
Frequency (MHz)
3ite no. : 544 Shielded Room Data no. : 183
Limit : FCC PART 15E oQF LINE Fhase : LINE
Env. / Ins. : Tewp:z24.3'C Humi:55% Press:101.50kPa
Engineer : Tony
EUT : wireleszs docking speaker svstem
Power : Come from adapter input AC 120V/60HE
M/N : EAP-350
Test Maode : TX
Adapter:GP3I030T-075-240
LISN Cahle Emiz=zion
Freg. Factor Loss PReading Lewel Limits Margin Rewark
[MH=z) [dE/ ) (dE) [dBuV) [dBuwv,/m) [(dBuv/m) [dE)
1 0.15 9.61 9.81 =22.75 4z .20 55.91 13.71 bperage
2 0.15 9.61 9.81 32.83 52.25 65.91 13.86 QP
3 0.17 9.61 9.80 =Z0.89 40.30 54.77 14,47 Asperage
4 0.17 9.61 9.80 29.73 49.14 64,77 15.83 QF
5 0.34 9.61 9.83 19.02 3g.46 59.31 20.85 oF
f 0.34 9.61 9.83 10.26 Z9.70 49.31 19.61 bperage
7 Z.12 9.61 9.54 9.05 25.50 46.00 17.50 Lsperage
g Z.12 9.61 9.84 13.67 33.12 E6.00 ZZ.88 QF
9 Z.38 9.62 9.83 15.31 i4.76 56.00 Z21.24 QF
10 2.38 9.62 9.83 9.35 28.80 465.00 17.20 bsperage
11 g.28 9.668 9.87 14.91 34.44 &0.00 z5.58 QF
1z S.28 9.668 9.87 T.17 26.70 S0.00 23.30 Lsperage

EST Technology Co., Ltd Report No. ESTE-R1108004



FCC ID: YVZ-SIWEAP851A

Page 4-1
4. RADIATED EMISSION TEST
4.1.Test Equipment
4.1.1. For frequency range 30MHz~1GHz (At Anechoic Chamber)
Equipment Manufacturer Model No. Serial No. |Last Cal. |Next Cal.
EMI Test Receiver |Rohde & Schwarz |ESVS10 100004 Mar,19,11 |1 Year
Spectrum Analyzer [Agilent E4411B MY50140697 [Mar,19,11 |1 Year
Bilog Antenna Teseq CBL 6111D [25872 Jun.08,10 |1.5 Year
Signal Amplifier  |Agilent 310N 187037 Sep,20,10 |1 Year
4.1.2. For frequency range above 1GHz (At Anechoic Chamber)
Item |Equipment Manufacturer |Model No. Serial No.  |Last Cal.  |Cal. Interval
g [Spectrum Agilent E4446A US44300459 |May.10, 11 |1 Year
Analyzer
2 Horn Antenna |[EMCO 3115 9607-4877 |May, 27,11 |1.5 Year
3 |Amplifier Agilent 8449B 3008A02495 |Nov 6.10 |1 Year
4  |RF Cable Hubersuhner |SUCOFLEX102 (28620/2 May.28, 11 |1 Year
5 |RF Cable Hubersuhner |SUCOFLEX102 |271471/4 May.28, 11 |1 Year
6 |RF Cable Hubersuhner |SUCOFLEX102 [29086/2 May.28, 11 |1 Year
4.2.Block Diagram of Test Setup
4.2.1. In Anechoic Chamber Test Setup Diagram for 30MHz~1000MHz
)
E Semi-anechoic Chamber
=
= VI I H ANTENNA ELEVATION VARIES FROM 1TO 4 METERS
: A 3m
e |< >
= I
E EUT and
E Support System
[
i | |
E TURN TABLE
—
Receiver -
ES"' EST Technology Co., Ltd Report No. ESTE-R1108004




FCC ID: YVZ-SIWEAP851A

Page 4-2
4.2.2. In Anechoic Chamber Test Setup Diagram for Abovel GHz
|‘
|
!
| Semi-anechoic Chamber
|
|
| [Iil ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS
!
| 3m
| < >
i EUT and
} Support System
|
!
[ [ ]
|
| TURN TABLE
!
-4

Receiver

4.3.Radiated Emission Limit

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level uV/m
(2) The smaller limit shall apply at the cross point between two frequency
bands.
(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.

4.4.0perating Condition of EUT

4.4.1.Setup the EUT and simulator as shown as Section 2.3.
4.4.2.Let EUT work in TX mode.

EST Technology Co.,Ltd Report No. ESTE-R1108004 4-2



FCC ID: YVZ-SIWEAPS851A
Page 4-3

4.5.Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above
ground. The turn table can rotate 360 degrees to determine the position of the
maximum emission level. Power on the EUT and let it work normally, we use a
keyboard test soft ware, let EUT working in test mode, then test it. EUT is set 3 meters
away from the receiving antenna, which is mounted on a antenna tower. The antenna
can be moved up and down between 1 meter and 4 meters to find out the maximum
emission level. Broadband antenna (calibrated bilog antenna) is used as receiving
antenna. Both horizontal and vertical polarization of the antenna are set on test.

4.6.Radiated Emission Test Results
PASS.

EST Technology Co.,Ltd Report No. ESTE-R1108004 4-3



FCC ID: YVZ-SIWEAP851A

Page 4-4
Frequency: 30MHz~1GHz
EUT: Wireless docjing speaker system Temperature: 25°C
M/N: EAP-850 Humidity: 56%
Test Voltage: Come From Adapter Input AC 120V/60Hz | Date of Test: 2011.8.15
Detector Function: Quasi-peak Test Engineer: Tony
Test Mode: TX (Adapter: GP303E-075-240)
Antenna Measured level Limit Over limit
FrEe'\chLﬁ;]cy Polarization (dB 1 V/m) (dB 1 VV/m) (dB)
48.16 H 24.31 40 -15.69
208.62 H 33.54 43.5 -9.96
722.50 H 41.14 46 -4.86
749.00 H 42.35 46 -3.65
809.88 H 40.54 46 -5.46
959.47 H 39.61 46 -6.39
31.25 \Y 33.47 40 -6.53
45.62 \ 34.41 40 -5.59
152.16 \Y 37.86 43.5 -5.64
645.61 \Y 37.01 46 -8.99
720/38 \Y 39.78 46 -6.22
959.23 \Y 40.00 46 -6.00
EUT: Wireless docjing speaker system Temperature: 25°C
M/N: EAP-850 Humidity: 56%
Test Voltage: Come From Adapter Input AC 120V/60Hz | Date of Test: 2011.8.15
Detector Function: Quasi-peak Test Engineer: Tony
Test Mode: On (Adapter: PSEC075240V W)
Antenna Measured level Limit Over limit
FrEe'\chL:j;]cy Polarization (dB 1 V/m) (dB 1 VV/m) (dB)
45.10 H 27.16 40 -12.84
212.22 H 37.87 43.5 -5.63
243.16 H 41.00 46 -5.00
722.45 H 37.65 46 -8.35
750.11 H 37.60 46 -8.40
959.57 H 38.71 46 -7.29
33.10 \Y 34.15 40 -5.85
48.16 \ 32.89 40 -7.11
480.08 \Y 40.19 46 -5.81
541.19 \Y 37.71 46 -8.29
565.44 \Y 39.41 46 -6.59
959.66 \Y 38.66 46 -6.34
EST Technology Co., Ltd Report No. ESTE-R1108004



FCC ID: YVZ-SIWEAP851A

Page 4-5
Frequency: 1GHz~18GHz
EUT: Wireless docjing speaker system Temperature: 25C
M/N: EAP-850 Humidity: 56%
Test Voltage: Come From Adapter Input AC 120V/60Hz | Date of Test: 2011.8.15
Detector Function: Peak + AV Test Engineer: Tony
Test Mode: TX 2403MHz  (Adapter: GP303U-075-240)
Antenna Measured level Limit Over limit
Fr[el\(jlul_e':;]cy Polarization (dB 1 V/m) (dBu V/m (dB)
PK AV PK AV PK AV
1188.00 H 50.98 31.44 74 54 -23.02 -22.56
1658.00 H 48.61 29.73 74 54 -25.39 -24.27
4807.14 H 65.64 48.33 74 54 -8.36 -5.67
7211.57 H 63.10 44.15 74 54 -10.09 -9.85
9615.33 H 54.56 35.61 74 54 -19.44 -18.39
12023.65 H 56.43 36.17 74 54 -17.57 -17.83
1658.00 \Y 50.32 31.74 74 54 -23.68 -22.26
2598.00 \Y 55.10 32.05 74 54 -18.90 -21.95
4807.14 \Y 67.12 50.33 74 54 -6.88 -3.67
7211.57 \Y 66.38 47.11 74 54 -7.62 -6.89
9615.33 \Y 53.25 34.50 74 54 -20.75 -18.5
12023.65 \Y 55.77 37.51 74 54 -18.23 -16.49
EUT: Wireless docjing speaker system Temperature: 25°C
M/N: EAP-850 Humidity: 56%
Test Voltage: Come From Adapter Input AC 120V/60Hz | Date of Test: 2011.8.15
Detector Function: Peak + AV Test Engineer: Tony
Test Mode: TX 2403 MHz(Adapter: PSEC075240U W)
Antenna Measured level Limit Over limit
Fr[e,\‘}‘ﬁ;']cy Polarization (dB 1 V/m) (dB 1 V/m) (dB)
PK AV PK AV PK AV
1192.00 H 56.59 35.80 74 54 -17.41 -18.20
1558.00 H 57.68 38.90 74 54 -16.32 -15.107
4807.14 H 66.93 48.24 74 54 -7.07 -5.76
7211.57 H 60.84 45.32 74 54 -13.16 -8.68
9615.33 H 55.45 37.23 74 54 -18.55 -16.77
12023.65 H 57.14 37.11 74 54 -16.86 -16.89
1558.00 \ 60.59 41.09 74 54 -13.41 -12.91
2598.00 \Y 62.67 42.32 74 54 -11.33 -11.68
4807.14 \ 65.32 46.31 74 54 -8.68 -7.69
7211.57 \Y 63.17 43.67 74 54 -10.83 -10.33
9615.33 \ 54.01 34.97 74 54 -19.99 -19.03
12023.65 \Y 56.12 37.00 74 54 -17.88 -17.00
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EUT: Wireless docjing speaker system Temperature: 25C
M/N: EAP-850 Humidity: 56%
Test Voltage: Come From Adapter Input AC 120V/60Hz | Date of Test: 2011.8.15
Detector Function: Peak + AV Test Engineer: Tony
Test Mode: TX 2442MHz  (Adapter: GP303U-075-240)
Antenna Measured level Limit Over limit
Fr[e,\‘}‘ﬁ;']cy Polarization (dB 1 V/m) (dB 1 V/im (dB)
PK AV PK AV PK AV
1399.00 H 51.98 32.86 74 54 -22.02 -21.14
2363.00 H 57.00 36.51 74 54 -17.00 -17.49
4887.15 H 66.54 44,98 74 54 -7.46 -9.02
7331.04 H 63.21 41.15 74 54 -10.79 -12.85
9779.43 H 54.90 35.11 74 54 -19.10 -18.89
12222.10 H 56.56 37.00 74 54 -17.44 -17.00
1752.00 \ 47.71 29.80 74 54 -26.29 -24.20
2363.00 \Y 53.06 33.14 74 54 -20.94 -20.86
4887.15 \ 62.97 43.00 74 54 -11.03 -11.00
7331.04 \Y 60.40 39.83 74 54 -13.60 -14.17
9779.43 \ 53.08 34.94 74 54 -20.92 -19.06
12222.10 \Y 56.15 37.94 74 54 -17.85 -16.06
EUT: Wireless docjing speaker system Temperature: 25C
M/N: EAP-850 Humidity: 56%
Test Voltage: Come From Adapter Input AC 120V/60Hz | Date of Test: 2011.8.15
Detector Function: Peak + AV Test Engineer: Tony
Test Mode: TX 2442 MHz(Adapter: PSEC075240U W)
Antenna Measured level Limit Over limit
Frﬁ\(jlﬁ;]cy Polarization (dB 1 V/m) (dB 1 V/m) (dB)
PK AV PK AV PK AV
1403.00 H 49.75 30.03 74 54 -24.25 -23.97
2363.00 H 59.39 38.65 74 54 -14.61 -15.35
4887.15 H 64.66 45.19 74 54 -9.34 -8.81
7331.04 H 60.75 40.32 74 54 -13.25 -13.68
9779.43 H 55.72 35.27 74 54 -18.28 -18.73
12222.10 H 57.12 37.97 74 54 -16.88 -16.03
1642.00 \Y 52.11 33.74 74 54 -21.89 -20.26
2502.00 \Y 56.88 34.86 74 54 -17.12 -19.14
4887.15 \Y 64.17 44.41 74 54 -9.83 -9.59
7331.04 \Y 59.24 39.15 74 54 -14.76 -14.85
9779.43 \Y 54.10 34.25 74 54 -19.90 -19.75
12222.10 \ 57.32 38.80 74 54 -16.68 -15.20
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EUT: Wireless docjing speaker system Temperature: 25C
M/N: EAP-850 Humidity: 56%
Test Voltage: Come From Adapter Input AC 120V/60Hz | Date of Test: 2011.8.15
Detector Function: Peak + AV Test Engineer: Tony
Test Mode: TX 2478MHz  (Adapter: GP303U-075-240)
Antenna Measured level Limit Over limit
Fr[e,\‘}‘ﬁ;']cy Polarization (dB 1 V/m) (dB 1 V/im (dB)
PK AV PK AV PK AV
1305.50 H 46.79 29.50 74 54 -27.21 -24.50
2504.00 H 56.77 37.54 74 54 -17.23 -16.46
4958.13 H 64.16 41.51 74 54 -9.84 -12.49
7439.10 H 68.34 46.78 74 54 -5.66 -7.22
9919.90 H 57.70 35.41 74 54 -16.30 -18.59
12312.12 H 59.03 34.67 74 54 -14.97 -19.33
1423.00 \ 48.53 30.08 74 54 -25.47 -23.92
2645.00 \Y 51.84 32.45 74 54 -22.16 -21.55
4958.13 \ 64.20 43.76 74 54 -9.80 -10.28
7439.10 \Y 61.20 44.89 74 54 -12.80 -9.11
9919.90 \ 54.01 33.21 74 54 -19.99 -20.79
12312.12 \Y 56.77 37.93 74 54 -17.23 -16.07
EUT: Wireless docjing speaker system Temperature: 25C
M/N: EAP-850 Humidity: 56%
Test Voltage: Come From Adapter Input AC 120V/60Hz | Date of Test: 2011.8.15
Detector Function: Peak + AV Test Engineer: Tony
Test Mode: TX 2478 MHz(Adapter: PSEC075240U W)
Antenna Measured level Limit Over limit
Frﬁ\(jlﬁ;]cy Polarization (dB 1 V/m) (dB 1 V/m) (dB)
PK AV PK AV PK AV
1354.00 H 52.88 31.31 74 54 -21.12 -22.69
2382.00 H 46.77 29.30 74 54 -27.23 -24.70
4958.13 H 62.67 42.09 74 54 -11.33 -11.91
7439.10 H 65.31 45.00 74 54 -8.69 -9.00
9919.90 H 56.31 36.07 74 54 -17.69 -17.93
12312.12 H 57.97 35.12 74 54 -16.03 -18.88
1450.00 \Y 55.82 32.90 74 54 -18.18 -21.10
2545.00 \Y 50.98 30.96 74 54 -23.02 -23.04
4958.13 \Y 63.21 43.44 74 54 -10.79 -10.56
7439.10 \Y 60.94 41.23 74 54 -13.06 -12.77
9919.90 \Y 53.08 33.87 74 54 -20.92 -20.13
12312.12 \ 57.71 36.89 74 54 -16.29 -17.11
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5. CARRIER FREQUENCY SEPARATION TEST
5.1.Test Equipment
Item |Equipment Manufacturer (Model No. Serial No.  |Last Cal.  |Cal. Interval
1 Spectrum Rohde FSP 101130 Jun17.11 |1 Year
Analyzer &Schwarz

5.2.Test Information

EUT: WIRELESS DOCKING SPEAKER SYSTEM
M/N: EAP-850

Test Date: Aug.22, 2011

Ambient Temperature: 25C

Relative Humidity: 60%

Test standard: FCC PART 15C: 15.247

Test mode: TX Mode(Hopping on)

Test Frequency: CH1: 2403MHz CH14: 2442MHz CH26: 2478MHz
Tested By: Tony

5.3.Test Results
Adapter: GP303U-075-240

Channel separation . i
CH Limit Conclusion
(MHz)
>the 20 dB Bandwidth or 25kHz
1 3.01 . . PASS
(whichever is greater)
>the 20 dB Bandwidth or 25kHz
14 3.01 . . PASS
(whichever is greater)
>the 20 dB Bandwidth or 25kHz
26 3.00 . . PASS
(whichever is greater)
Adapter: PSEC075240U W
Channel separation . i
CH Limit Conclusion
(MHz2)
>the 20 dB Bandwidth or 25kHz
1 3.01 . . PASS
(whichever is greater)
>the 20 dB Bandwidth or 25kHz
14 3.01 . . PASS
(whichever is greater)
>the 20 dB Bandwidth or 25kHz
26 3.00 . . PASS
(whichever is greater)
EST Technology Co., Ltd Report No. ESTE-R1108004 5-1



FCC ID: YVZ-SIWEAP851A

Adapter: GP303U-075-240

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 100 kHz -0.36 dB
Ref 117 dBpv Att 40 dB SWT 2.5 ms 3.010000000 MHz

Marker{ 1 [T1 ]
| 110 1 1| 108.Y8 dBuv

1/ U\I J |”

il 1

TRl

L6 +

=

Date: 22.AUG.2011 05:07:21

% *RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz 107 .36 dBpv
Ref 117 dBpv Att 40 dB SWT 2.5 ms 2.441900000 GHz

Delta [L [T1 ]
110 1 1 olio dB

M ﬁ,ﬂnoooo 00 MHz
100

3DB

= /
|/

&LS{LU i iy |

Date: 22.AUG.2011 05:20:14
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® “RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz 107.25 dBuv
Ref 117 dBpvV Att 40 dB SWT 2.5 ms 2.441900000 GHz

Delta L [T1 ]
~110; - 1 0L08 dB

010000p00 MHz
L AV \ G\I.
g e r( W
|90

Iy

Date: 22.AUG.2011 05:23:10
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Adapter: PSEC075240U W

“RBW 100 kHz Delta 1 [T1 ]
“VBW 100 kHz -0.25 dB
Ref 117 dBupV Att 40 dB SWT 2.5 ms 3.010000000 MHz

Marker| 1 [T1 ]
L110 = 1| 108.59 dBuv

M e o

ML S
oy JER
iy T | Ty

3DB

Date: 22.AUG.2011 05:16:34

® “RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz 107 .25 dBpv
Ref 117 dBpv Att 40 dB SWT 2.5 ms 2.441900000 GHz

Delta L [T1 ]
-110 - 1 0108 dB

01000000 MHz
| 11.
AxH I H1
—90

3DB

Date: 22.AUG.2011 05:23:10
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® “RBW 100 kHz Delta 1 [T1 ]
*VBW 100 kHz -0.29 dB
Ref 117 dBpvV Att 40 dB SWT 2.5 ms -3.000000000 MHz

Marktir 1 [T ]
109.97 dBuv

/'}'.\477900)00 GHz
|
, Al

110
100

Date: 22.AUG.2011 05:28:36
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6. 20dB Bandwidth Test
6.1.Test Equipment
Item |Equipment Manufacturer (Model No. Serial No.  |Last Cal.  |Cal. Interval
1 Spectrum Rohde FSP 101130 Jun17.11 |1 Year
Analyzer &Schwarz
6.2.Test Information
EUT: WIRELESS DOCKING SPEAKER SYSTEM
M/N: EAP-850
Test Date: Aug.22, 2011
Ambient Temperature: 25C
Relative Humidity: 60%
Test standard: FCC PART 15C: 15.247
Test mode: TX Mode(Hopping off)
Test Frequency: CH1: 2403MHz CH14: 2442MHz CH26: 2478MHz
Tested By: Tony
6.3.Test Results
Adapter: GP303U-075-240
CH 20dB Bandwidth (MHz) Limit Conclusion
1 1120 L PASS
14 112 L PASS
26 123 e PASS
Adapter: PSEC075240U W
CH 6dB Bandwidth (MHz) Limit Conclusion
1 .20 e PASS
14 o7 | e PASS
26 122 | e PASS
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Adapter: GP303U-075-240

®

FCC ID: YVZ-SIWEAPS851A
Page 6-2

“RBW 100 kHz Delta 2 [T1 ]

“VBW 100 kHz -20.05 dB
Ref 127 dBupVv Att 50 dB SWT 2.5 ms 520.000000000 kHz
Marker{ 1 [T1 ]
| 120 110.18 dBpv
2[.403010p00 GHz
. il Delta [L [T1 ]
;AQH 110 20158 dB
-580|.000000p00 kHz
100
b
L 90
L 80
| 70 A 3DB
st U Pl )
[60
| 50
L 40
| 30
Date: 22_AUG.2011 05:43:54
% “RBW 100 kHz Delta 2 [T1 ]
“VBW 100 kHz -20.63 dB
Ref 127 dBuv Att 50 dB SWT 2.5 ms 470.000000000 kHz
Marker| 1 [T1 ]
111.55 dBuv
120
2[. 442010000 GHz
|
. Delta L [T1 ]
MJ/ \Hu -550|.000000000 kHz
100 }
2
L 90
3DB

Date: 22_.AUG.2011 05:54:47
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% “RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz -19.91 dB
Ref 127 dBpv Att 50 dB SWT 2.5 ms 520.000000000 kHz
Marker| 1 [T1 ]
120 111.87 dBuv
I 2|.478010p00 GHz
. Delta L [T1 ]
110 R 20118-¢€B
frA‘/ \\\N‘ -710[-000000p00 kHz
100 A
l9o w,;lﬁ“ h
| 80 MI.( L»I../ “’\..A
60
150
l40
130
Date: 22_AUG.2011 06:16:35
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Adapter: PSEC075240U W
® “RBW 100 kHz Delta 2 [T1 ]
“VBW 100 kHz -19.64 dB
Ref 127 dBupVv Att 50 dB SWT 2.5 ms 490.000000000 kHz
Marker{ 1 [T1 ]
| 120 109.¥2 dBuv
2[.403010p00 GHz
. i Delta [L [T1 ]
‘)‘/ -610|.000000p00 kHz
100 | 4
AR
L 1l
90 N M
80 1
Aol 3DB
:;w«) N \MWWMM
L60
| 50
L 40
| 30
Date: 22.AUG.2011 05:48:17
% “RBW 100 kHz Delta 2 [T1 ]
“VBW 100 kHz -21.43 dB
Ref 127 dBuVv Att 50 dB SWT 2.5 ms 470.000000000 kHz
Marker| 1 [T1 ]
120 111.44 dBuv
2[. 442010000 GHz
L Delta I [T1 1]
1 AVEe
Ax B \ 2067—€B
/ \‘\ -600|.000000P00 kHz
L 100 .
1 \‘}\2
I,
| 80 W
W M k 08
L 60
| 50
L 40
| 30
Date: 22_AUG.2011 06:00:49
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® “RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz -19.61 dB
Ref 127 dBpv Att 50 dB SWT 2.5 ms 550.000000000 kHz
Marker{ 1 [T1 ]
| 120 111.96 dBuv
2[. 478010000 GHz
L
- Delta L [T1 ]
110 8 oloa o

1EW| 4—eiB
AF,/ \\A« —-670]|.000000000 kHz
100
} i
r«M N\(Jw L

M ,h 30B

Date: 22.AUG.2011 06:25:24
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7. NUMBER OF HOPPING FREQUENCY TEST
7.1.Test Equipment
Item |Equipment Manufacturer (Model No. Serial No. |Last Cal. |Cal. Interval
1 Spectrum Rohde FSP 101130 Jun17.11 |1 Year
Analyzer &Schwarz
7.2.Test Information
EUT: WIRELESS DOCKING SPEAKER SYSTEM
M/N: EAP-850
Test Date: Aug.22, 2011
Ambient Temperature: 25C
Relative Humidity: 60%
Test standard: FCC PART 15C: 15.247
Test mode: TX Mode(Hopping on)
Test Frequency: From 2403MHz to 2478MHz
Tested By: Tony
7.3.Test Results
Adapter: GP303U-075-240
Number of channel Limit Concolution
26 >=15 Pass
Adapter: PSEC075240U W
Number of channel Limit Concolution
26 >=15 Pass
EST Technology Co., Ltd Report No. ESTE-R1108004 7-1
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Adapter: GP303U-075-240
% *RBW 100 kHz Marker 2 [T1 ]
*VBW 100 kHz 108.20 dBpVv
Ref 127 dBuv Att 50 dB SWT 10 ms 2.477989000 GHz
Marker| 1 [T1 ]
| 120 106.43 dBuv
2|.402839P00 GHz
1 AV 2
& '
| 10b
log
L 8q
“ W LA
7\W VY JJLM TR | WI i
0 Mw + w U v J )
| 50
L 40
1 30
Date: 22_.AUG.2011 06:35:11
Adapter: PSEC075240U W
% *RBW 100 kHz Marker 2 [T1 ]
*VBW 100 kHz 107.32 dBpv
Ref 127 dBuv Att 50 dB SWT 10 ms 2.477989000 GHz
Marker| 1 [T1 ]
| 120 106.17 dBuv
2|.402839P00 GHz
1 AVKd
MAXH '1f€ 3
| 10b
Lo
l sq
| xl |F 14 \dh I J\uw ‘ l}| 1“1” N h 3DB
AL AT L LAR AR AN
| 50
L 40
1 30
Date: 22_.AUG.2011 06:41:12
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8. DWELL TIME TEST
8.1.Test Equipment
Item |Equipment Manufacturer [Model No. Serial No.  |Last Cal. |Cal. Interval
1 Spectrum Rohde FSP 101130 Jun17.11 |1 Year
Analyzer &Schwarz

8.2.Test Information

EUT: WIRELESS DOCKING SPEAKER SYSTEM
M/N: EAP-850

Test Date: Aug.22, 2011

Ambient Temperature: 25C

Relative Humidity: 60%

Test standard: FCC PART 15C: 15.247
Test mode: TX Mode(Hopping on)
Test Frequency: CH14: 2442MHz
Tested By: Tony

8.3.Test Results
This system hopping 20 hops in any 5s, each hop dwell 430 1 s, so the dwell time is:

Adapter Dwell time Limit Conclution
GP303U-075-240 17.888 <400 ms Pass
PSEC075240U W 17.888 <400 ms Pass

EST Technology Co., Ltd

Report No. ESTE-R1108004
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Adapter: GP303U-075-240
Dwell time = 20times/5s*26*0.4*0.4301ms = 17.888ms

% RBW 1 MHz Marker 2 [T1 ]
*VBW 1 MHz 61.92 dBpv
Ref 127 dBupv Att 50 dB SWT 5 s 2.500000 ms
Marker| 1 [T1 ]
| 100 61.92 dBuv
2.500p00 ms
SGL
1 AV
AXH I
| 100
190
180
70 {_‘ \ \ 3DB
160
150
40
130

Date: 22.AUG.2011 06:46:58

@ RBW 1 MHz Delta 1 [T1 ]
*VBW 1 MHz 0.01 dB
Ref 127 dBuv Att 50 dB SWT 5 ms 430.000000 ps
Marker| 1 [T1 ]
| 120 61.84 dBuv
1.800p00 ms
SGL
1 AV
g e
l 100 T
90
| 80
|0 3DB
WWWW Wm Pt L A VTR T
| 50
L 40
| 30
Date: 22.AUG.2011 06:49:08
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Adapter: PSEC075240U W
Dwell time = 20times/5s*26*0.4*0.4301ms = 17.888ms

FCC ID: YVZ-SIWEAP851A

%)
(o]

3DB

@ RBW 1 MHz Delta 1 [T1 ]
“VBW 1 MHz 0.00 dB
Ref 127 dBuv Att 50 dB SWT 5 s 430.000000 ps
Marker| 1 [T1 ]
| 120 61.90 dBuV
1.800p00 ms
1 AVKd
AXH I
l 100
90
| 80
70 \
L~ [
£60
| 50
L 40
1 30
Date: 22_.AUG.2011 06:53:23
@ RBW 1 MHz Marker 1 [T1 ]
*VBW 1 MHz 61.76 dBuv
Ref 127 dBpv Att 50 dB SWT 5 ms 700.000000 ps
Delta L [T1 ]
| 120 ol40 dB
130.000000 us
L AV PR
VAXH
l 100
90
| 80
170

50

A

Date: 22.AUG.2011 06:54:35
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9. MAXIMUMPEAK OUTPUT POWER TEST
9.1.Test Equipment
Item |[Equipment Manufacturer [Model No. |Serial No.  |Last Cal. |Cal. Interval
1 Spectrum Rohde FSL 100959 May 08.11 |1 Year
Analyzer &Schwarz

9.2.Test Information

EUT: WIRELESS DOCKING SPEAKER SYSTEM
M/N: EAP-850

Test Date: Aug.15, 2011

Ambient Temperature: 24.1°C

Relative Humidity: 45%

Test standard: FCC PART 15C: 15.247

Test mode: TX Mode(Hopping off)

Test Frequency: CH1: 2403MHz CH14: 2442MHz CHZ26: 2478MHz
Tested By: Tony

EST Technology Co., Ltd

Report No. ESTE-R1108004
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9.3.Test Results
Adapter: GP303U-075-240
Freq Result . Limit
CH 1 MHz) | @Bm) | M¥I" Tmw) [ (dBm)
CH1 2403 0.92 20.05 125 | 20.97
CH14 2442 3.92 17.05 125 | 20.97
CH26 2478 3.58 17.39 125 | 20.97
Adapter: PSEC075240U W
Freq Result . Limit
CH | MHz) | (@Bm) | M9 Fw) | (dBm)
CH1 2403 -0.49 21.49 125 | 20.97
CH14 2442 2.81 18.16 125 | 20.97
CH26 2478 3.59 17.38 125 | 20.97
Peak RF output Power ,Please refer to the following page.
EST Technology Co., Ltd Report No. ESTE-R1108004



Adapter: GP303U-075-240

®

* RBW 1 MHz
Att 30dB *VBW 3 MHz
Batt Ref 10.00 dBm SWT 2.5ms

M1[1]

FCC ID: YVZ-SIWEAP851A

0.92 dBm
2.403000000 GHz

1Av 0 dBm

M1
s,

Max

-10 dBm

i

N

-20 dBm M
-30 dBm .

-40 dB.|.. ' ""“WNU
W

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 2.403 GHz

Span 10.0 MHz

®

* RBW 1 MHz
Att 30dB * VBW 3 MHz M1[1] 3.92 dBm
Batt Ref 10.00 dBm SWT 2.5ns 2.441980000 GHz
ML
1AV | 4p /ﬂ,w‘\
I
Max

/

-10 dBr|n /
-20 dBm

-30 dBI{T‘: Nuﬂ

- A
o

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 2.442 GHz

Span 10.0 MHz
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®

Batt Ref 10.00 dBm

1AV
Max

Att 30dB

FCC ID: YVZ-SIWEAP851A

* RBW 1 MHz
* VBW 3 MHz M1[1] 3.58 dBm
SWT 2.5ms 2.478020000 GHz

0 dBm

-10 dBm

S
SN

-20 dBm

-30 dBm

-40 dBm

|I||.I|'l

-50 dBm

M

-60 dBm

-70 dBm

-80 dBm

CF 2.478 GHz

Span 10.0 MHz
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Adapter: PSEC075240U W

®

* RBW 1 MHz
Att 30dB *VBW 3 MHz M1[1] -0.49 dBm
Batt Ref 10.00 dBm SWT 2.5nms 2.403000000 GHz
1
:‘4‘;\)’( 0 dBm
-10 dBm
-30 dBm N Wi\}l
-40 dBm M-"H “‘ulill}%
U‘WMMMMW“
-50 dBm
-60 dBm
-70 dBm
-80 dBm
CF 2.403 GHz Span 10.0 MHz
* RBW 1 MHz
Att 30dB *VBW 3 MHz M1[1] 2.81 dBm
Batt Ref 10.00 dBm SWT 2.5nms 2.441980000 GHz
M[L

1AV

Max 0 dBm /ﬂﬁ,w\\

-20 dBm

-30 dBr|n Mf{w \1

| i
MM " %“Www

-50 dBm [
-60 dBm
-70 dBm
-80 dBm
CF 2.442 GHz Span 10.0 MHz
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&

Batt

1AV
Max

Att 30 dB
Ref 10.00 dBm

* RBW 1 MHz
*VBW 3 MHz M1[1]
SWT 2.5ms

FCC ID: YVZ-SIWEAP851A

3.59 dBm
2.478020000 GHz

0 dBm

-10 dBm

S
S

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 2.478 GHz

Span 10.0 MHz
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10. BAND EDGE COMPLIANCE TEST
10.1.Test Equipment
Item |Equipment Manufacturer [Model No. Serial No.  |Last Cal. |Cal. Interval
1 Spectrum Rohde FSP 101130 Jun17.11 |1 Year
Analyzer &Schwarz
10.2.Test Information
EUT: WIRELESS DOCKING SPEAKER SYSTEM
M/N: EAP-850
Test Date: Aug.16, 2011
Ambient Temperature: 25C
Relative Humidity: 60%
Test standard: FCC PART 15C: 15.247
Test mode: TX Mode(Hopping On + Hopping off)
Test Frequency: CH1: 2403MHz  CH26: 2478MHz
Tested By: Tony
10.3.Test Results
Pass
The testing data was attached in the next pages
EST Technology Co., Ltd Report No. ESTE-R1108004 10-1



FCC ID: YVZ-SIWEAP851A

Adapter: GP303U-075-240

Hopping on
“RBW 100 kHz Marker 4 [T1 ]
“VBW 100 kHz 70.25 dBuv
Ref 127 dBpV “Att 60 dB SWT 5 ms 2.390940000 GHz
Marker| 1 [T1 ]
| 120 107.94 dBuv
2[.402940p00 GHz
Marker{ 2 [T1 ]
1 AV I 1 5 hc ap
T 75 15—elBt
2% 40198000 GHz
Marken| 3 [T1
r100 700 dB{
40000dQ00 GHz
L 90 \
| 1 ( Il
80 5
4
ol ARA NN AU AR It b AN B 308
L 60
| 50
L 40
| 30
Date: 22_AUG.2011 08:08:30
@ “RBW 100 kHz Marker 4 [T1 ]
“VBW 100 kHz 71.38 dBuv
Ref 127 dBuVv “Att 60 dB SWT 5 ms 2.498020000 GHz

Marker| 1 [T1 ]
L120 109.02 dBuv
2[.477920p00 GHz

P A4110 1 Marker| 2 [Ti ]D N
IMAXH el
2|-478940p00 GHz
n " n Marker| 3 [T1 ]
it 71-p7 dBpv
H l\ l“ 2|.483500p00 GHz
9

Date: 22.AUG.2011 08:24:30
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Hopping off

*RBW 100 kHz Marker 4 [T1 ]
*VBW 100 kHz 70.40 dBpv
Ref 127 dBpv “Att 60 dB SWT 5 ms 2.388420000 GHz
Marker| 1 [T1 ]
120 107.01 dBuv
2|-403000000 GHz
Marker|{ 2 [T1 ]
1A *,110 2 1 AB
MAXH i e
2/.401380000 GHz
Marker|{ 3 [T1 ]
r100 70-50 dB{
2|.400000000 GHz
o0
80
4 2
A A T L Mccotir M AL MAs sl A AN A
60
50
40
-30

Date: 22.AUG.2011 09:10:22

®

“RBW 100 kHz Marker
*VBW 100 kHz

4 [T1
71.

1
10 dBupv

Ref 127 dBpv “Att 60 dB SWT 5 ms 2.498020000 GHz
Marker| 1 [T1 ]
| 120 11442 dBuv
1 2|. 478040000 GHz
. Marker| 2 [T1 ]
| 110 I 5 dB
MAXH| 73~ Bt
2|. 480020000 GHz
Marker| 3 [T1 ]
-100 70.74 dBpv
J 2|. 483500000 GHz
oo
80 I ]
2
4
b A ANt WAL FIAMAM LA A AP Ak A A
|60
50
a0
|30
Date: 22_.AUG.2011 09:00:29

EST Technology Co., Ltd

3DB

Report No. ESTE-R1108004

FCC ID: YVZ-SIWEAPS851A
Page 10-2

10-2



FCC ID: YVZ-SIWEAPS851A
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Adapter: PSEC075240U W

Hopping on
“RBW 100 kHz Marker 2 [T1 ]
“VBW 100 kHz 75.09 dBuv
Ref 127 dBpV “Att 60 dB SWT 5 ms 2.402100000 GHz
Marker| 1 [T1 ]
| 120 107.41 dBuv
2[.402940p00 GHz
Marker|{ 3 [T1 ]
1A *,110 O 2 AD
MAXH i
400000pP0O0 GHz
Markenf 4 [T1
r100 7015 dBl
39094d@00 GHz
) ’ I \
» \
80 5
4 AM
WMy Pl Ay 308
L 60
| 50
L 40
| 30

Date: 22.AUG.2011 08:16:53

@ *RBW 100 kHz Marker 4 [T1 ]
“VBW 100 kHz 71.57 dBpv
Ref 127 dBuv “Att 60 dB SWT 5 ms 2.498020000 GHz
Marker{ 1 [T1 ]
| 120 109.15 dBuv
2[. 477920000 GHz
o 1o 1 Marker| 2 [T1 ]’) N
MAXH [ T bl
2|. 478940000 GHz
Marker| 3 [T1 ]
00 7T-y0 dBp
2|. 483500000 GHz
9
s L | L L?
m.w x
| 70 oM AR A At A A ALAA AR MY 3DB
L 60
| 50
L 40
130

Date: 22.AUG.2011 08:49:01
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Hopping off

FCC ID: YVZ-SIWEAP851A

“RBW 100 kHz Marker 1 [T1 ]
“VBW 100 kHz 107.14 dBuv
Ref 127 dBpV “Att 60 dB SWT 5 ms 2.403000000 GHz
Marker| 2 [T1 ]
| 120 74.03 dBuv
2[.401620p00 GHz
Marker|{ 3 [T1 ]
1 AV I o-b3 ap
MAXH i i
2|.400000p00 GHz
Marker{ 4 [T1 ]
r100 70-03 dB{
2|.388420p00 GHz
L 90
80 I
2
4
Y L IR, MMMy el AR Al MM M I i ! 3DB
L 60
| 50
L 40
| 30
Date: 22.AUG.2011 09:15:22
@ “RBW 100 kHz Marker 4 [T1 ]
“VBW 100 kHz 70.75 dBupv
Ref 127 dBuVv “Att 60 dB SWT 5 ms 2.498020000 GHz
Marker| 1 [T1 ]
| 120 110.87 dBuv
2[.478040p00 GHz
[T AR % Marker| 2 [T1 ]
110 73-Do—eB;
[MAXH| "
2|. 48002000 GHz
Marker| 3 [T1 ]
-100 70-p4 dBpv
2| 483500000 GHz
90
8o W
\d
4
bt bt A el ENATISEN NS TIVN T POV (PGP, Ell
| 60
)
40
| 30
Date: 22.AUG.2011 09:06:27
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11.PHOTOGRAPH
11.1.Photos of Power Line Conducted Emission Test

USB Transmitter
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11.2.Photos of Radiated Emission Test
30-1000MHz

«

A -

\

USB Transmitter
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Above 1000MHz

‘HHHF‘ HH.'

:--I

USB Transmitter
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12.PHOTOS OF THE EUT

Figure 1
General Appearance of the EUT

Figure 2
General Appearance of the EUT
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Figure 3

General Appearance of the EUT

Speaker(different appearance)

Figure 4

General Appearance of the EUT
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Speaker(different appearance)
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Figure 5
Inside of the EUT
Speaker

Figure 6
Inside of the EUT
Speaker
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Figure 7
Inside of the EUT
Speaker

Figure 8
Inside of the EUT
Speaker
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Figure 9
Inside of the EUT
Speaker

Figure 10
Inside of the EUT
USB Transimitter

LRl BLE Ll B
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Figure 11
Inside of the EUT
USB Transimitter

Figure 12
Inside of the EUT
Docking
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Figure 13
Inside of the EUT
Docking

Figure 14
Inside of the EUT
Docking
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Figure 15
Inside of the EUT
Docking

Figure 16
Inside of the EUT
Docking

Ll BB L B

ES'L EST Technology Co.,Ltd Report No. ESTE-R1108004 12-8



FCC ID: YVZ-SIWEAPS851A
Page 12-9

Figure 17
Inside of the EUT
Docking

Figure 18
Inside of the EUT
Docking
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Figure 19
General Appearance of the Adapter
GP303E-075-240

Figure 20
General Appearance of the Adapter
GP303E-075-240
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Figure 21
General Appearance of the Adapter
PSEC075240V W

Figure 22
General Appearance of the Adapter
PSEC075240V W
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